


Service Parts List C= |_|SS C=

Function Code 45.01 Exhaust system

Dep Part Description Remarks Option Part Number Qty
01 Downpipe A117S0028F 1
02 Catalys{ Includes studsr A117S0029F 1
03  Silencer ) - - A117S0027F 1
04 Tail Pipe, RH - - A117S0032F 1
05  Tail Pipe, LH : 7 N A117S0031F 1
06 Gasket, manifo|d’t§ downpipe A117S0037F 1
07  Gasket, catalyst - A111S6014F 2
08 Clamp, 48mm, tail pipes to silencer A111S6007F 2
09 Exhaust Mounting, silicon, blue A111S0071F 1
10 Clip, exhaust hanger _ A111S0023K 4
11 Bolt, M8 x 35, hex hd. A075W2038D 8
12 Washer, spring, M8 A075W4036Z 8
13 Washer, flat, M8 o A075W4020Z 8
14 Nut, M10 x 1.5, flg. hd. - A111W3151F 12

=L ScC=

Function Code: 45.01, Page: 1






Service Parts List C= L _|SS C=

Function Code 45.05 Heatshields

Dep Part Description Remarks Option Part Number Qty
01 Heatshield, bulkhead B117S0023F 1
02 Heatshield, catalyst N ) 7 A117U0041F 1
03  Heatshield, boot floor ) - A117U0254F 1
04 Heatshield, rear clamshell, RH 7 N 7 A117S0042F 1
£«~. Bracket, heatshield retention, LH - Bonded to clamshell 1
06 Heatshield, rear clamshell, LH o N | A117S0043F 1
07 Bracket, heatshield retention, RH - Bonded rto clamshell B 1
08 Screw, hex. hd., heatshield to bracket 7 4
A09 Washer, flat o 8
10 Nut i 4
11 Pop Rivet, heatshield to longeron 4
12 Washer, flat, heatshield to longeron 4
13 Pop Rivet, 3/16, heatshields fix. - A089W6297F 6
14 Washer, flat 4
15 Heatshield, balljoint A111S0074F 1
16 Screw, M6 x 12, hex. hd., heatshield to subframe N A075W1027Z 3
17 Washer, spring, M6 A075W4035S 3
18 Washer, flat, M6 x 15x 1.5 o A075W4015Z 3
C=_\ IS C=

Function Code: 45.05, Page: 1






Function Code 45.05 Heatshields

Dep Part Description Remarks Option Part Number Qty
19 Heatshield, exhaust manifold A117E6004F 1

20  Screw, fig. hd., heatshield to manifold - B 2
21 Nut,flange, M6 x 16. hex. hd., heatshield to head A117W1169F 2
22 Spacer, exhaﬁst heatshield sdpac;l;trrriiﬁiiiiw - o A117E0026F 1

23 Heatshield, alternator " 7 7 1
24 Bracket, heatshield to block A111E6224F 1

ZE Screw, flg. hd., bracket to block ) i - 2

26 Screw, flg. hd., heatshieid to brackveitm'- 7 2

27 Screw, flg. hd., heatshield to block - 1

28 Stud, heatshield to head o 7 A117E6041S 1

29 Heatshield, clamshell support plate o N A117U0041F 1 -
30 Heatshield/NVH Pad, fuel tank to chassis aperture Fits around fillergbreathier pipes A117S0046F 1

=L IS =

Function Code: 45.05, Page: 2





